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| L 089 ] {E#ERB#E/ Detail of specifications

Twin needie over-edge chain stitch, standard stitch

2AEHGED B - 1R L

Twin needle over-edge chain stitch, mock safety stitch

@
{ iﬁt‘i}; bj sz:irsr‘ia:; = NA U7k [High lift
BN 17§ [ Extra high lift
F— 744 / Taping
J N E TRV B/ Shiring with piping
@ 35/ FS5 Kt
HESEY~3E4 / Extra light — light materials 3-row / with chain land
& ~hE4) / Light — medium materials 45/ F S KHY
R ~E4D / Medium — heavy materials 4-row / with chain land _
Ei~18EY) / Heavy ~Extra heavy materials 3B/ Fr 5 KEL )
BES) [ Exira heavy materials 3-row / without chain land ‘
IN)F —=-y b /Bulky knit
HWE/VF—= v b [Extra heavy bulky knit
©)
FEA X [ Flat knife
@ | A2 | Angle knife
=% / Standard i B4 XEF I Angle knife, wave shape

/WE V) {4 / Small type
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Notes for using this parts book

. This book s applicable to sewing machines which have the same plate number

as shown on the cover of this book (or correction sheet).

This book was prepared based on information available in July 1999..

Parts are subject to changes in design without prior notice.

Parts supplied as complete assemblies are circled by a dotted line L ____!.

If the symbol ¥ is found in the “Parts No.” column, refer to the different parts
list on page 45-47 .
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A . E1KEER / Machine body

REF.NO. CODE Q'TY b AAq NAME OF PARTS RM

2 520204001 Ny THIN= TOP COVER
3 502606000 1fzyamsra4er OlL GAUGE WINDOW
4 062401212 4|4~ 8X12 SCREW, PAN M4X12
5 520306000 IRARE 3 PACKING
7 $23337009 1|d6t2185 RUBBER CAP, 18.5
8 $39607001 IV E % FATS FRAME SIDE COVER
9 062400812 4|+~ 14X8 SCREW, PAN M4X8
10 520345009 tld6t>14 RUBBER CAP, 14
11 $20309101 AL 18RI~ FACE PLATE COVER
12 060400612 2|54 > FMaXé SCREW, BIND M4X6
13 520310001 HEAE S F FACH: COVER FOR FEED MECHANISM, B
14 S$20311000 I RVARE ¥ PACKING
15 060400812 6{/51 > FM4X8 SCREW, BIND M4X8
16 $23367001 17 hN~ FAN COVER
17 060400812 21734 > FM4X8 SCREW, BIND M4X8
18 061400812 1145 I M4X8 SCREW, FLAT M4X8
19 520878000 11d46+t>53 RUBBER CAP, 5.3

120 $20313000 ERFAE R FACH FEED BAR COVER
21 520314000 RVAVE PACKING
22 062401012 6| F NTIMAEX10 SCREW, PAN M4X10
23 539564021 | ~ 1|7 FH/N~ INSIDE COVER
24 S44536000 IR T AR E B, PACKING, INSIDE COVER
25-1 060401012 3|81 2 FMaxX10 SCREW, BIND M4X10
25-2 523616101 112 A 2 ¥ axi0 SCREW, M4X10
25-3 544535001 11812 FMaxsy —ib SCREW, BIND M4X8 SEAL
26 061400812 1145 amaxs SCREW, FLAT M4X8
27 $39611001 & IARI RS FRONT COVER ASSY, L
27-1 539612001 eI HIN-L FRONT COVER, L
27-2 $39613001 I VAT SRR 2 FRONT COVER HINGE SHAFT
27-3 520319001 HezhHK-ELY FRONT COVER HINGE
27-4 012400432 2|7+ ETaxa SET SCREW, SOCKET (FT) M4X4
27-5 520320101 1=z HIN=X bW FRONT COVER STOPPER
27-6 $20321001 g% FATAS- FRONT COVER SPRING
27-7 060400612 1734 > FMaxe SCREW, BIND M4X6
27-8 520327101 ER il PACC W e g 4 STOPPER PLATE, FRONT COVER
27-9 060400612 11781 > FMaXe SCREW, BIND M4X6

128 060401412 3512 FMmaxi14 SCREW, BIND M4X14
9 520323101 =z H/N—5 FRONT COVER, S
30 062400612 2|F Namaxse SCREW, PAN M4X6
31 012400832 1| 7H+ES4axs SET SCREW, SOCKET (FT) M4X8
32 012400432 117+ 5axs SET SCREW, SOCKET (FT) M4X4
33 $20324101 NHNvZTANR-LFoFo FRONT COVER GUIDE, L
34 060400612 2181 > FM4X6 SCREW, BIND M4X6
35 520325001 ST TATE NI - FAY PLATE SPRING
36 060400612 1151 > FMmaxe SCREW, BIND M4X6
37 $20328001 1lvax7L—Fh CLOTH PLATE
39 520330100 1"N7OxRTLv— b9 ITHS~ CLOTH PLATE SUPPORT COLLAR
40 520331001 ey rhns-v% SET SCREW COLLAR ASSY
40-1 012400432 17+ EFaxs SET SCREW, SOCKET (FT) M4X4
42 012400632 A|7FrESaxs SET SCREW, SOCKET (FT) M4X6
43 520334000 1l7o0x7L-boa CLOTH PLATE (LOWER)
44 118770001 EIVADE D ' PACKING
45 025040132 AdiesHFHEIJ4 WASHER, PLAINS 4
46 060400612 1|34 > FM4X6 - | SCREW, BIND M4X6
47 060401012 31751 > FM4aX10 SCREW, BIND M4X10
48 520412000 2|d6t3.7 RUBBER CAP, 3.7
49 $39625151 AP AVES S S FAE SPRING, PLATE
50 060400612 21781 > FM4ax6 SCREW, BIND M4X6
51 156482000 s CAP, 4
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A . EFER / Machine body

ELAT

REF.NO. CODE Q1Y NAME OF PARTS RM

52 062401212 1{F~z4x12 SCREW, PAN M4X12
53 021400212 12yasy b4 NUT, 2 M4
54 047602042 1|27 Y7 Er6Xx20 PIN, SPRING ROLL 6X10
55 520412000 (=A% W RUBBER CAP, 3.7
56 520208001 225V F4 5TUD, 4
57 520207101 I EPN A% o i WA CLOTH GUIDE SET PLATE
58 061400812 2% 35 aM4x8 SCREW, FLAT M4X8
59 520337001 MWrax7v—=bRI70F 1 CLOTH GUIDE
60 523418002 2|2 A% Taxs SCREW, M4X5
61 520338200 WPTZ97r OILPAN
62 520339000 A RVAR R PACKING
63 523350001 4lFra1oF2 MACHINE BODY LEG
64 017501212 41V h5X12 BOLT, M5X12
65 523351001 414 % WASHER
66 500075000 HWPAH~-F EYE GUARD
67 060350812 2[5 2 F35X8 SCREW, BIND M3.5X8
68 025350332 2l 5HHRALC35 WASHER, PLAIN L 3.5
69 520340001 WPALH—-FHHTITR EYE GUARD SUPPORT PLATE
70 520342001 R Y SHOULDER SCREW, M4

471 146598001 IRAE kS WASHER, SPRING
72 025050132 HNes¥FHx37Is WAGSHER, PLAINS 5
73 530517101 5|3~ —ILEX10 SCREW, PAN M6X10 SEAL
74 520344009 1dat1s RUBBER CAP, 16
75 520345009 1|dat14 RUBBER CAP, 14
77 081009070 1oy 7pr9 O RING, P9
78 154841001 1jd6+t168 RUBBER CAP, 16.8
79 $23357001 |~ 1|{> A x¥10 SCREW, M10
80 520346000 NUNUEITFTTSo7 NEEDLE BAR OIL RESERVOIR
81 062401612 T ~X2aM4x16 SCREW, PAN M4X16
82 520878000 1|duaers53 RUBBER CAP, 5.3
83 523337009 1|F46€2-185 RUBBER CAP, 18.5
84 507477009 =V RUBBERRING
92 525181001 T bRV XL TNIC THREADING DIAGRAM LABEL ()
94 544821001 HetvasTaNn LABEL, CLEANING
96 060400512 1781 > FMAXS SCREW, BIND M4X5

197 543453001 B PERIE =Lk b e R LABEL, CLEANING FILTER
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